
© 2020 Ardisam
All Rights Reserved
Tous droits réservés
P/N: 34733
ECN: 12283
REV 1: 01/21/2020

Get parts or technical assistance online at www.getearthquake.com or call (800) 345-6007
Pièces détachées et assistance technique en ligne à www.getearthquake.com ou composer le (800) 345-6007

Illustrated Parts Breakdown 
Illustration des pièces détachées

ENGLISH  |  FRANÇAIS

99cc
4-Cycle  |  4 temps

# 32476

TORQUE

POWER

D
IV

IS
IO

N OF ARDISA
M

E S T.  19 60



2

Illustrated Parts Breakdown, Illustration des pièces détachées
32476 ENGINE

Get parts online at www.getearthquake.com or Call 800-345-6007 M-F 8-5 CST
Pièces détachées en ligne à www.getearthquake.com ou composer le 800-345-6007 L-V 8h-17h HNC

ILLUSTRATED PARTS BREAKDOWN / ILLUSTRATION DES PIÈCES DÉTACHÉES - Engine Assembly

19
4

39

11

5

26

14

12
13

7

1
23

17

18

27

25

30
39

8

9

10
41

6
11

11
12

21
39

40

36

14
15

24
15

35
38

34
33

32
31

3

16

13
2820

29

2

371

22

14



3

Illustrated Parts Breakdown, Illustration des pièces détachées
32476 ENGINE

Get parts online at www.getearthquake.com or Call 800-345-6007 M-F 8-5 CST
Pièces détachées en ligne à www.getearthquake.com ou composer le 800-345-6007 L-V 8h-17h HNC

ILLUSTRATED PARTS BREAKDOWN / ILLUSTRATION DES PIÈCES DÉTACHÉES - Engine Assembly

REF. / 
REP.

PART NO. 
/ N° RÉF. DESCRIPTION

QTY. 
/ QTÉ

1 10060 VALVE COVER AND GASKET 1

2 10067 THROTTLE CONTROL 1

3 10085 BOLT M5X0.8X29 MM TMBS 2

4 10095 RECOIL STARTER 1

5 10099 FLYWHEEL 1

6 10100 KEY WOODRUFF 605 1

7 10116 EXHAUST GASKET 1

8 10118 DIPSTICK WITH SEAL 1

9 10119 OIL PLUG WITH SEAL WASHER 1

10 10147 STARTER CUP AND BLOWER FAN 1

11 10148 BLOWER HOUSING 1

12 10743 OIL SEAL DOUBLE LIP 2

13 13898 AUXILIARY AIR INTAKE VALVE AND HOSE 1

14 13925 ENGINE GASKET KIT 1

15 16837 CARBURETOR GASKET KIT 1

16 24005 WASHER M5X7.5X1.5 MM 2

17 26413 FUEL TANK WITH CAP FILTER AND HOSE 1

18 25568 GAS CAP AND STRAINER 1

19 25834 BOLT M6X1.0X8 MM 6

20 26272 IGNITION COIL 1

21 26286 SPARK PLUG TORCH E5RTC 1

22 26447 THROTTLE LINK, LINK SPRING, AND 
THROTTLE SPRING

1

23 32160 FUEL FILTER FUEL LINE AND CARBURETOR 
FUEL FILTER

1

REF. / 
REP.

PART NO. 
/ N° RÉF. DESCRIPTION

QTY. 
/ QTÉ

24 32411 CARBURETOR WITH GASKETS 1

25 32416 MUFFLER WITH GUARD 1

26 32477 WIRING HARNESS 1

27 3252 NUT M8X1.25 2

28 34551 BOLT M6X1.0X20 MM 2

29 34718 BOLT M5X0.8X8 MM 2

30 34916 WASHER M6X9.59X1.6 4

31 35583 COVER AIR CLEANER 1

32 35584 ELEMENT FOAM AIR FILTER CAP 1

33 35585 ELEMENT FOAM AIR FILTER BASE 1

34 35587 PLATE AIR FILTER 1

35 35616 BASE AIR CLEANER VIPER TWO ELEMENT 
W/ NIPPLE 

1

36 35627 TUBE VACUUM BREATHER 1

37 35747 GOVERNOR ARM 1

38 35749 NUT M6X1.0X6.0 MM HF 2

39 36345 BOLT M6X1.0X12 MM 14

40 36445 BOLT M6X1.0X14 MM 1

41 6274 NUT M12 X 1.25 1



ARDISAM, INC. 
1160 Eighth Avenue  

PO Box 666 
Cumberland, WI 54829

Phone, Télépone : (800) 345-6007 
Fax, Télécopieur : (715) 822-2124 

www.Ardisam.com


